EXHAUST INSTALL EXHAUST BRAKE

112\%
) 111
1M13—> e _J/
14 —3
S~—
\
108
109 M
107
110
)
N Y121 16 115
NO. PART NO. Qry. DESCRIPTION NO. PART NO. Qry. DESCRIPTION
101 7-642-990061 1 Exhaust Brake Pipe | 118 7067215 4 Washer Spring M8
102 7-300-000047 3 Muffler Clamp 119 7066537 4 Washer Plain M8
103 7-642-990111 1 Exhaust Bend 120 7069201 4 Nut Hex M8
104 8867719 2 Clamp Pipe 121 6-642-990099 1 Turbo Outlet Pipe
105 7-642-990088 1 Exhaust Pipe Flexi | 122 7045201 1 Screw M8 x 30 Long
106 7-642-990090 1 Exhaust Pipe 123 6-184-991824 1 Bracket
107 7-642-990095 1 Silencer 124 7045304 2 Scrwe M10 x 16 Long
108 7-304-000013 2 Band Mounting 125 7066538 2 Washer M10
109 7-300-000111 2 Clamp
110 7-642-990093 1 Silencer Guard
111 7-642-990114 1 Exhaust Tailpipe
112 7045306 4 Scrwe M10 x 20 Long
113 7067212 4 Washer Spring M10
114 7069301 4 Nut Hex M10
115 6-910-991004 1 Spacer
116 7-794-990144 2 Brake Gasket 6-642-990169
117 7091106 4 Bolt M8 x 65 Long Issue No.Ol-



